
   

 

 

 

 

 

 

 

Ver. 11.01 

VX-2 2011 
 

Parts Catalogue 



2  

 

  Vectrix 



 3 

 

Vectrix   

Content 

01 Main Frame      04 

02 Front Fork Bearings    06 

03 Handlebar      08 

04 Rear Suspension      10 

05 Central Stand & Side Stand   12 

06 Front Fork       14 

07 Front Brake System    16 

08 Rear Brake System     18 

09 Front Wheel      20 

10 Motor, rear Wheel     22 

11 Speedometer      24 

12 Black plastic covers    26 

13 Painted panels     28 

14 Seat, seat box     30 

15 Converter — motocontroler    32 

16 Bartery System     34 

17 Foam and velcro for bartery fixation  36 

18 Mirrors, light      38 

18a Headlight      40 

19 Electrix wire harness    42 

20 Body reflecting parts    44 

21 ICM       46 

22 Special Tools      48 

23 Charger      50 

24 Tools       52 

 

PART NUMBER INDEX    54 

   
 
 
 
 



4  

 

  Vectrix 



 5 

 

Vectrix   

No Part No Description Specification QTY 

1 SV10100 Frame,main   1 

2 SV10200 Aluminum plate for VIN code   1 

3 SV10202 Rivet GB/T873-76-ø3.0*4 2 

4 SV10400 Tail light bracket   1 

5 SV10910 Passenger holder   1 

6 SV10601 Hexagon bolt GB/T5780-M6*16 4 

7 SV10602 Washer flat GB/T97.1-ø6 4 

8 SV10700 Support,rear fender   1 

9 SV10406 Cross screw GB/T818-M6*12 2 

10 SV10301 Hexagon flange bolt GB/T5787-M6*12 2 

1 Main Frame 



6  

 

  Vectrix 



 7 

 

Vectrix   

Ref 
NO. 

Item No Description Specification QTY 

1 SV11900 Bearing set,steering   1 

2 SV11907 Steering lock nut   1 

3 SV11910 Dustproof cover   1 

4 SV11908 Bearing top assy NSK 32005 1 

5 SV11909 Bearing below assy NSK 32006 1 

          

2-Front bearings(钢⏀总ᚑ㧕 

2 Front Fork Bearings 



8  

 

  Vectrix 

Ref NO. Item No Description Specification QTY 

1 SV12900 Handlebar   1 

2 SV12901 Self lock flange nut M*10*1.25 1 

3 SV12902 Bushing,handlebar ø10*ø21 1 

4 SV12903 Hexagon flange bolt M10*1.25*25 1 

5 SV13107 Screw,flat head M3*6-GB/T819 2 

6 SV12907 Handle Bar weight R.H   1 

7 SV14500 PCB sensor assembly   1 

8 SV00085 bushing, torsional spring   1 

9 SV12910 U Bolt M5*22*25 1 

10 SV12909 Torsion spring   1 

11 SV13103 Clamp cap,Bandcd   1 

12 SV13105 Rub washier   1 



 9 

 

Vectrix   

3 Handlebar 

 

Ref 
NO. 

Item No Description Specification QTY 

13 SV12906 Actuating support tube assembly   1 

14 SV14000 magnet support, handlebar   1 

15 SV13102 Grip R.H   1 

16 SV12908 Hose clamp, Worm drive   1 

17 SV12905 End cap   1 

18 SV13104 Main cam section   1 

19 SV00128 Self tapping screw ST2.2*6-GB/T845 1 

20 SV12907 bushing, handlebar tube   1 

21 SV13101 Grip L.H   1 

22 SV13403 Nut M8 2 

23 SV13401 Rubber bushing   2 

24 SV13400 side mirror assy LH(ABS)   1 

25 SV13500 side mirror assy RH(ABS)   1 

26 SV13009 Low housing Kill switch   1 

27 SV13008 Up Housing, Kill switch   1 

28 SV02092 Screw, Cross Head, stainless steel M3.5*25-GB/T818 2 

29 SV02093 Screw, Cross Head, stainless steel M3.5*45-GB/T818 1 

30 SV01729 Flange nut M5 2 

31 SV00588 Flange nut M4 1 

32 SV00587 Screw, Pom Cross Head M4*14-GB/T818 1 

33 SV02097 Screw, Pom Cross Head M3.5*6-GB/T818 2 

34 SV13201 Cross screw, black M5*25 2 

35 SV13202 Cross screw, black M5*18 2 

36 SV13200 Handle switch LH   1 

          

3-Handle bar 



10  

 

  Vectrix 



 11 

 

Vectrix   

4 Rear Suspension  

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV40100 Rear suspenion   1 

2 SV40101 Heaxagon flange bolt GB/T5787-M*12*1.5*60 2 

3 SV40102 self lock nut GB/T6187-M*12*1.5 2 

4 SV40103 Bushing,rear supension ø12*ø24*31 2 

5 SV40104 Bushing,rear shock ø8*ø20*20 1 

6 SV40300 Clamp,rear brake tube(nylon) ø8 1 

7 SV50605 Self tapping screw,stainless steel GB/T845-ST4.8*16 1 

8 SV40200 Rear mud guard   1 

9 SV40203 Hex socket head cap bolt,stainless steel GB/T70-M5*18 3 

10 SV40204 flange nut,stainless steel GB/T6177-M5 3 

11 SV40600 Rear shock   1 

12 SV40601 flange bolt(top) GB/T5789-M10*1.25*45 1 

13 SV40602 flange bolt (below) GB/T5787-M*40 1 

14 SV12303 Self lock nut GB/T6177-M8*1.25 1 

15 SV12901 Self lock  nut GB/T6177-M10*1.25 1 

16 SV40105 Washer flat ø12*ø24*2 2 

          

4-Rear suspension 



12  

 

  Vectrix 



 13 

 

Vectrix   

5 Central Stand & Side Stand 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV12300 Main,Stand   1 

2 SV12301 Axle,main stand  ø10*196+M8*12 1 

3 SV12302 Washer ,flat GB97.1-ø10 1 

4 SV12303 Self lock nut GB/T6187-M8*1.25 1 

5 SV12400 spring, for main stand ø23*ø3.5*130 1 

6 SV12401 spring,inner for main stand ø12*ø2*130 1 

7 SV12500 Rubber, main stand  1 

8 SV12501 pin GB/T882-ø6*25 1 

9 SV10602 Washer ,flat GB97.1-ø6 1 

10 SV12503 Split pin GB/T91-ø1.6*20-25 1 

11 SV12600 Side stand   1 

12 SV12601 Hexagon step bolt ø12*16+M10*18 1 

13 SV12602 flange nut  GB/T6170-M10*1.5 1 

14 SV30307 plastic cap 14# 1 

15 SV12700 Main Spring for side stand ø17.5*ø2.5*92 1 

16 SV12701 Spring inner for side stand ø10.5*ø1.5*92 1 

17 SV12800 Switch for side stand   1 

18 SV10402 Hexagon flange bolt GB/T5787-M6*16 1 

          

5-main/side stand 



14  

 

  Vectrix 



 15 

 

Vectrix   

6 Front Fork  

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV11800 Steering assembly   1 

2 SV11802 steering stem   1 

3 SV11801 Hexagon bolt M10*45 4 

4 SV11804 Washer,spring ø10 4 

5 SV11805 Washer,flat ø10 4 

6 SV12001 Clamp for front brake tube    1 

7 SV10402 Hexagon flange bolt GB/T5787-M6*16 1 

8 SV90308 Hexagon flange nut GB/T6177-M6 1 

9 SV12000 Front shock LH   1 

10 SV12100 Front shock RH   1 

6-Steering/front shock 



16  

 

  Vectrix 

Ref 
NO. 

Item No Description Specification QTY 

1 SV30100 Front brake assy   1 

2 SV30130 caliper assy   1 

3 SV30101 pad, front brake   2 

4 SV30111 Locking spring front caliper   1 

5 SV30130 Bracket   1 

6 SV30102 calliper   1 

7 SV30112 Countersink bolt M10*11+6*48 2 

8 SV30113 Grooved bolt M10*11 2 

9 SV40603 Hexagon flange bolt GB/T5787-M8*1.25*45 1 

10 SV40602 Hexagon flange bolt GB/T5787-M8*1.25*40 1 

11 SV30112 Copper seal washer ø10 4 

12 SV30113 hexagon flange bolt with holes on shank 1080mm 1 



 17 

 

Vectrix   

7 Front Brake System 

 

Ref 
NO. 

Item No Description Specification QTY 

13 SV30110 Brake tube,front   1 

14 SV30111 rebound bumper for wire clamp   1 

15 SV30120 brake bump assy   1 

16 SV30106 Level,front brake(RH)   1 

17 SV30108 self lock nut M6 1 

18 SV30109 Brake switch   1 

19 SV30107 Hexagon step bolt M6*30 1 

20 SV30104 Container   1 

21 SV30141 Seal of reservoir   1 

22 SV30142 Cap of reservior   1 

23 SV30143 Sunk screw black st4.0*12 2 

24 SV30105 Hex socket head cap bolt M6*25 2 

25 SV30144 Holder of reservoir   1 

26 SV30400 Front brake disc ø240 1 

27 SV30204 Hex socket head bolt GB/T2672-M8*25 4 

          

7-Front brake system 



18  

 

  Vectrix 

Ref NO. Item No Description Specification QTY 

1 SV30200 Rear brake assy   1 

2 SV30230 Caliper assy   1 

3 SV30134 pad, rear brake (inside)   1 

4 SV30133 pad, rear brake (outside)   1 

5 SV30230 support for cliper    1 

6 SV30202 Support pad,rear brake   1 

7 SV30204 Hex socket head bolt GB/T2672-M8*25 2 

8 SV30203 caliper   1 



 19 

 

Vectrix   

8 Rear Brake System 

 

Ref 
NO. 

Item No Description Specification QTY 

9 SV40220 brake bump assy   1 

10 SV40205 Container   1 

11 SV30251 Seal of reservoir   1 

12 SV30252 Cap of reservoir   1 

13 SV30143 Sunk screw black st4.0*12 2 

14 SV30254 Holder of reservoir   1 

15 SV30105 Hex sccket head cap bolt M6*25 2 

16 SV30207 Level,rear brake(LH)   1 

17 SV30107 Hexagon step bolt M6*30 1 

18 SV30108 Self lock nut M6 1 

19 SV30109 Brake switch    1 

20 SV30210 Brake tube,rear 2020mm 1 

21 SV30113 flange bolt with wire holes on shank M10*22 1 

22 SV30112 Copper seal washer ø10 4 

23 SV30704 Rear brake disc ø190 1 

24 SV40206 Hex socket head cap bolt GB/T70-M5*16 5 

25 SV60202 Washer flat,stainless steel GB/T97.1-ø5 5 

8-Rear brakesystem  



20  

 

  Vectrix 



 21 

 

Vectrix   

9 Front Wheel 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV30300 Front aluminum rim 3.5-13 1 

2 SV30301 Rubber seal,front wheel 20*37*7 2 

3 SV30302 Bearing,front wheel 6301 RS 2 

4 SV30303 Front axle Ø12*248 1 

5 SV30304 Spacer tube LH, front axle ø12*20*28 1 

6 SV30305 Spacer tube RH, front axle ø12*20*35.5 1 

7 SV30306 self lock flange lock nut GB/T6183-M12*1.25 1 

8 SV30307 Plastic cap 14# 1 

9 SV30308 cover of front axle (RH) 17# 1 

10 SV30309 Spacer bearing ø18*ø13.5*84.5 1 

11 SV30500 Tyre,front and rear 130-60-13 tubeless 1 

12 SV30600 Valve,front rim   1 

          

9-Front wheel 



22  

 

  Vectrix 



 23 

 

Vectrix   

10 Motor, rear wheel 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV30800 Motor/Rear wheel assy   1 

2 SV30700 Motor single   1 

3 SV40206 Hex socket head cap bolt,stainless steel GB/T70-M5*16 3 

4 SV30703 Ring cover,motor   1 

5 SV40205 Hex socket head cap bolt,stainless steel GB/T70-M5*20 15 

6 SV30708 Special lock nut,shaft M30*1.5 2 

7 SV30709 Key of motor shaft 8*8 1 

8 SV30500 Tyre 130/60-13 Tubeless 1 

9 SV30802 tube rear tire   1 

          

10-Motor,rear wheel, special tooling 



24  

 

  Vectrix 



 25 

 

Vectrix   

11 Speedometer 

 

Ref 
NO. 

Item No Description Specification QTY 

1 EM-20300-SV Speedometer assy   1 

2 EM-20305-SV Speedometer   1 

3 EM-20390 clamp for wires in speedometer assy   1 

4 EM-20391 Self tapping screw M3 1 

5 EM-20306 Plastic bracket   1 

6 EM-20307 Flange nut GB/T6170-M6 2 

          

11-Speedometer 



26  

 

  Vectrix 

Ref 
NO. 

Item No Description Specification QTY 

1 SV20100 Speedometer cover(pp)   1 

2 SV11605 Self tapping screw,stainless steel GB/T845-ST4.2*12 2 

3 SV50703 Self tapping screw,stainless steel GB/T845-ST4.2*16 12 

4 SV50600 Front store case(pp)   1 

5 SV10403 Cover ignition switch(pp)   1 



 27 

 

Vectrix   

12 Black plastic covers 

 

Ref 
NO. 

Item No Description Specification QTY 

6 SV12201 Cross screw,stainless steel  GB/T818-M6*16 8 

7 SV50605 Self tapping screw,stainless steel GB/T845-ST4.8*16 4 

8 SV50606 Self tapping screw,stainless steel GB/T845-ST4.8*20 4 

9 SV50700 Hook(pp)   1 

10 SV50406 Model A spring nut QC/T330-ST4.2 2 

11 SV50800 Cover,front store case(pp)   1 

12 SV50900 Center cover(pp)   1 

13 SV50804 Model B spring nut QC/T608-M6 3 

14 SV51100 Foot rest,left(PP)   1 

15 SV51200 Foot rest,right(PP)   1 

16 SV60202 Washer flat stainless steel GB97.1-ø5 6 

17 SV10900 Top cover,battery case(pp)   1 

18 SV11200 Rear fender top(pp)   1 

19 SV10402 Hexagon flange bolt GB/T5787-M6*16 3 

20 SV11204 Cross screw,stainless steel  GB/T818-M6*12 6 

21 SV11201 Hexagon flange nut,stainless steel GB/T6177-M6 2 

22 SV1120S splash guard(below)   1 

23 SV12270 Front waterproof shield   1 

24 SV90804 Clamp for waterproof shield 10mm*180mm 8 

25 SV10311 Hexagon flange bolt GB/T5787-M6*12 4 

26 SV10602 Washer flat  GB/T96-ø6 4 

          

12-Black cover 



28  

 

  Vectrix 



 29 

 

Vectrix   

13 Painted panels 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV51070 Under board(ABS)   1 

2 SV50170 Front cover(ABS)   1 

3 SV12280 Front fender(ABS)   1 

4 SV50171 Front brow panel(ABS)   1 

5 SV20270 Front top cover(ABS)   1 

6 SV20271 front wind shield(ABS)   1 

7 SV51470 Ringt side shield(ABS)   1 

8 SV51370 Left side shield(ABS)   1 

9 SV51570 Rear center shield(ABS)   1 

10 SV40470 side cover,rear suspension(ABS)   1 

11 SV50406 Model A Spring nut QC/T330-ST4.2 12 

12 SV50605 Self tapping screw,stainless steel GB/T845-ST4.8*16 4 

13 SV50703 Self tapping screw,stainless steel GB/T845-ST4.2*16 6 

14 SV51102 Washer flat,stainless steel GB/T97.1-ø4.2 4 

15 SV12205 Cross screw,stainless steel GB/T818-M6*20 4 

16 SV12202 Washer flat,stainless steel GB/T97.1-ø6 4 

17 SV11201 Hexagon flange nut,stainless steel GB/T6177-M6 4 

18 SV11204 Cross screw,stainless steel GB/T818-M6*12 1 

19 SV50804 Model B Spring nut QC/T608-M6 1 

20 SV11605 Self tapping screw,stainless steel GB/T845-ST4.2*12 28 

21 SV90706 rating plates on side shields(ABS)   2 

22 SV51571 Tail light cover(ABS)   1 

23 SV50172 Front cover bracket(LH)(ABS)   1 

24 SV50173 Front cover bracket(RH)(ABS)   1 

25 SV50605 Self tapping screw,stainless steel GB/T845-ST4.8*16 3 

26 SV21700 Indicator mount cover(ABS)   1 

13-Painted panels 



30  

 

  Vectrix 



 31 

 

Vectrix   

14 Seat, seat box 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV52000 Seat box   1 

2 SV12201 Cross screw,stainless steel GB/T5787-M6*16 6 

3 SV52001 Side rubber seal for seat box   1 

4 SV52003 Front rubber seal for seat box   1 

5 SV52100 Inner cover,seat box(pp)   1 

6 SV52101 Security torx self tapping screw ST4.2*12 4 

7 SV52102 sponge strip seal 1060*6*7mm 1 

8 SV52200 Tower rubber seal for connection wire   1 

9 SV51600 Rear tooling box(pp)   1 

10 SV50406 Model A Spring nut QC/T330-ST4.2 2 

11 SV50605 Self tapping screw,stainless steel QC/T845-ST4.8*16 2 

12 SV51700 Waterproof piece(pp)   1 

13 SV11201 Hexagon flange nut,stainless steel GB/T6177-M6 2 

14 SV10405 Opener seat lock  1 

15 SV10407 Cable,seat lock 795mm 1 

16 SV10408 stay,seat lock   1 

17 SV10301 Hexagon flange bolt GB/T5787-M6*12 2 

18 SV51900 Seat   1 

19 SV51901 Rubber buffer   2 

20 SV10402 Hexagon flange bolt GB/T5787-M6*16 2 

21 SV50105 bottom of seat box   1 

22 SV40301 Hex socket head cap bolt,stainless steel GB/T70-M5*12 11 

23 SV40204 Hexagon flange nut,stainless steel GB/T6177-M5 11 

24 SV30710 clamp for wire 9R-1 1 

25 SV52103 cutting furrule for inner cover in seat box   2 

14-Seat/seat box 



32  

 

  Vectrix 



 33 

 

Vectrix   

15 Converter — motocontroler  

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV60200 Controllor assy   1 

2 SV11201 Hexagon flange nut,stainless steel GB/T6177-M6 4 

3 SV12205 Cross screw,stainless steel GB/T818-M6*20 4 

4 SV60331 Fuse 80A   1 

5 SV60202 Washer flat ø8 6 

6 SV60203 Washer spring ø8 6 

7 SV60204 Hexagon bolt GB/T5783-M8*14 6 

          

12-Converter 



34  

 

  Vectrix 



 35 

 

Vectrix   

16 Battery System 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV60400 Battery 60Ah   4 

2 SV60301 Hexagon bolt M8*20 8 

3 SV60311 Washer flat GB/T97.1-ø8 8 

4 SV60314 Plastic cover for battery terminal(black)   4 

5 SV60313 Plastic cover for battery terminal(red)   4 

6 SV70121 wires between battery units 1 300mm 1 

7 SV70122 wires between battery units 2 200mm 1 

8 SV70123 wires between battery units 3 150mm 1 

9 SV70109 battery wires for 120S 800mm+400mm 1 

          

16-Battery system 60AH 



36  

 

  Vectrix 



 37 

 

Vectrix   

17 Foam and velcro for bartery fixation 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV60402 Velcro for battery,60AH 25mm*250mm 8 

2 SV60403 Velcro for battery,60AH 25mm*110mm 8 

3 SV60404 Velcro for battery case bottom,60AH 25mm*498mm 2 

4 SV60405 Velcro for battery case bottom,60AH 25mm*200mm 6 

5 SV60406 Velcro for battery case bottom,60AH 25mm*110mm 2 

6 SV60407 Velcro for battery case bottom,60AH 25mm*250mm 2 

7 SV60408 Plastic mat bottom,60A 25mm*110mm 4 

8 SV60409 Plastic mat frontal 25mm*260mm 1 

9 SV60410 Plastic mat retral 25mm*170mm 1 

10 SV60411 Plastic matlateral 25mm*260mm 2 

11 SV60500 Plastic lace cover battery box 650mm 2 

          

17-Foam and Velcro for battery fixation 60AH 



38  

 

  Vectrix 



 39 

 

Vectrix   

18 Mirrors, light 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV50400 Front direction light(LH)   1 

2 SV50500 Front direction light(RH)   1 

3 SV11300 Rear direction light(LH)   1 

4 SV11400 Rear direction light(RH)   1 

5 SV11450 washer pad ø10 4 

6 SV11451 spring pad ø10 4 

7 SV12602 hexagon bolt M10 4 

8 SV11600 Rear licence plate light   1 

9 SV11605 Self tapping screw,stainless steel GB/T845-ST4.2*12 2 

10 SV11603 Bulb 12V 35/35W 1 

11 SV11606 Self tapping screw st4.0*8 2 

12 SV51800 Tail light   1 

          

18- Mirrors, lights 



40  

 

  Vectrix 



 41 

 

Vectrix   

18a Headlight 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV50200 Head light   1 

2 SV10501 Head light bracket(LH)   1 

3 SV10502 Head light bracket(RH)   1 

4 SV12205 Cross screw,stainless steel GB/T818-M6*20 2 

5 SV11204 Cross screw,stainless steel GB/T818-M6*16 6 

6 SV50804 Model,B spring nut  4 

7 SV11201 Flange nut QC/T608*M6 2 

8 SV53433 Self tapping screw GB/T6177-M6 5 

9 SV48319 Bulb ST3.5*10 1 

          

23-Headlight 



42  

 

  Vectrix 



 43 

 

Vectrix   

19 Electrix wire harness 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV70101 Cable, rear light&controller&relay&side stand   1 

2 SV70106 connection wire, PCB board to speedometer   1 

3 SV70105 connection wire, left handlebar   1 

4 SV70104 Cable,front light&ignition&horn switch   1 

5 SV70102 connection wire, right handlebar   1 

6 SV70103 cable(front indicator lights and stoplight switch)   1 

7 SV70109 battery connection wire 120S   1 

8 SV70116 relay and controller connection wire   1 

9 SV70111 cable in charge GB/T5787-M6*16 1 

10 SV70112 ICM and controller connection wire   1 

11 SV10401 Ignition switch   1 

12 SV10402 hexagon flange bolt   2 

13 SV70110 Cable,stoplight switch   2 

14 SV10300 Horn   1 

15 SV10301 Cross screw,stainless steel GB/T5787-M6*12 1 

16 SV52003 front rubber seal for ICM   1 

          

19-Electric 



44  

 

  Vectrix 



 45 

 

Vectrix   

20 Body reflecting parts 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV11500 Side reflex reflector (yellow)   2 

2 SV11201 flange nut GB/T6177-M6 4 

3 SV80200 side reflex reflector (red)   2 

4 SV40204 flange nut GB/T6177-M5 1 

5 SV11700 Rear reflex reflector   1 

          

20-Body reflecting devices 



46  

 

  Vectrix 



 47 

 

Vectrix   

21 ICM 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV60109 ICM Enclosure   1 

2 SV60100 ICM     1 

3 SV60106 ICM Enclosure cover   1 

4 SV10301 flange bolt GB/T5787-M6*12 1 

5 SV11205 cross screw,stainless steel GB/T818-M4*10 4 

6 SV40301 Hex socket head cap bolt,stainless steel GB/T70-M5*10 6 

7 SV13700 Relay   5 

8 SV11201 Hexagon flange nut,stainless steel GB/T6177-M6 1 

9 SV12201 cross screw,stainless steel GB/T818-M6*16 1 

10 SV60206 washer spring GB/T93-ø6 1 

11 SV60205 Hex socket head cap bolt,stainless steel GB/T70-M6*16 2 

12 SV52006 foam for ICM   2 

13 SV52005 foam for ICM   2 

          

21-ICM 



48  

 

  Vectrix 



 49 

 

Vectrix   

22 Special Tools 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV90106 Security torx screw driver   1 

2 SV90410 CAN/USB Adapter   1 

3 SV90400 special spanner socket for motor nut fixation   1 

4 SV60810 Clamp ampere meter DC0-400 ADC UT203 1 

5 SV60820 Digital multi meter DC Ω,Hz,͠ UT58E 1 

          

22-Special technical equiment for work shop 



50  

 

  Vectrix 



 51 

 

Vectrix   

23 Charger 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV60700 Charger48V/20A AC220V with EU connector EU,AUS 1 

1-1 SV60701 Charger48V/20A AC110V with US connector US 1 

1-2 SV60702 Charger48V/20A AC220V with UK connector UK 1 

1-3 SV60703 Charger48V/20A AC110V with EU connector JAPAN 1 

1-4 SV60704 Charger48V/20A AC220V with CHA connector NEWZEALAND 1 

          

24-Charger 10Amps/20Amps 



52  

 

  Vectrix 



 53 

 

Vectrix   

24 Tools 

 

Ref 
NO. 

Item No Description Specification QTY 

1 SV90100 TOOls assy   1 

2 SV90101 spanner10*12   1 

3 SV90102 spanner14*17   1 

4 SV90103 Screw driver double use   1 

5 SV90104 TOOls bag   1 

          

25-Vehicle tooling 



54  

 

  Vectrix 

Item No Description Page 

SV00085 bushing, torsional spring 8 

SV00128 Self tapping screw 8 

SV00587 Screw,Pom Cross Head 8 

SV00588 Flange nut 8 

SV01729 Flange nut 8 

SV02092 Screw, Cross Head, stainless steel 8 

SV02093 Screw, Cross Head, stainless steel 8 

SV02097 Screw,Pom Cross Head 8 

SV10100 Frame,main 4 

SV10200 Aluminum plate for VIN code 4 

SV10202 Rivet 4 

SV10300 Horn 42 

SV10301 Hexagon flange bolt 4 

SV10301 Hexagon flange bolt 30 

SV10301 Cross screw,stainless steel 42 

SV10301 flange bolt 46 

SV10311 Hexagon flange bolt 26 

SV10400 Tail light bracket 4 

SV10401 Ignition switch 42 

SV10402 Hexagon flange bolt 12 

SV10402 Hexagon flange bolt 14 

SV10402 Hexagon flange bolt 26 

SV10402 Hexagon flange bolt 30 

SV10402 hexagon flange bolt 42 

SV10403 Cover ignition switch(pp) 26 

SV10405 Opener seat lock 30 

SV10406 Cross screw 4 

SV10407 Cable,seat lock 30 

SV10408 stay,seat lock 30 

SV10501 Head light bracket(LH) 40 

SV10502 Head light bracket(RH) 40 

SV10601 Hexagon bolt 4 

SV10602 Washer flat 4 

SV10602 Washer ,flat 12 

SV10602 Washer flat  26 

SV10700 Support,rear fender 4 

SV10900 Top cover,battery case(pp) 26 

SV10910 Passenger holder 4 

SV11200 Rear fender top(pp) 26 

SV11201 Hexagon flange nut,stainless steel 26 

SV11201 Hexagon flange nut,stainless steel 28 

SV11201 Hexagon flange nut,stainless steel 30 

SV11201 Hexagon flange nut,stainless steel 32 

SV11201 Flange nut 40 

SV11201 flange nut 44 

SV11201 Hexagon flange nut,stainless steel 46 

SV11204 Cross screw,stainless steel  26 

SV11204 Cross screw,stainless steel 28 

SV11204 Cross screw,stainless steel 40 

SV11205 cross screw,stainless steel 46 

SV1120S splash guard(below) 26 

SV11300 Rear direction light(LH) 38 

SV11400 Rear direction light(RH) 38 

SV11450 washer pad 38 

SV11451 spring pad 38 

SV11500 Side reflex reflector (yellow) 44 

SV11600 Rear licence plate light 38 

SV11603 Bulb 38 

SV11605 Self tapping screw,stainless steel 26 

SV11605 Self tapping screw,stainless steel 28 

SV11605 Self tapping screw,stainless steel 38 

SV11606 Self tapping screw 38 

SV11700 Rear reflex reflector 44 

SV11800 Steering assembly 14 

SV11801 Hexagon bolt 14 

SV11802 steering stem 14 

SV11804 Washer,spring 14 

SV11805 Washer,flat 14 

SV11900 Bearing set,steering 6 

SV11907 Steering lock nut 6 

SV11908 Bearing top assy 6 

SV11909 Bearing below assy 6 

SV11910 Dustproof cover 6 

SV12000 Front shock LH 14 

SV12001 Clamp for front brake tube  14 

SV12100 Front shock RH 14 

SV12201 Cross screw,stainless steel  26 

SV12201 Cross screw,stainless steel 30 

SV12201 cross screw,stainless steel 46 

SV12202 Washer flat,stainless steel 28 

SV12205 Cross screw,stainless steel 28 

SV12205 Cross screw,stainless steel 32 

SV12205 Cross screw,stainless steel 40 

SV12270 Front waterproof shield 26 

SV12280 Front fender(ABS) 28 

SV12300 Main,Stand 12 

SV12301 Axle,main stand  12 

SV12302 Washer ,flat 12 

SV12303 Self lock nut 10 

SV12303 Self lock nut 12 

SV12400 spring, for main stand 12 

SV12401 spring,inner for main stand 12 

SV12500 Rubber, main stand 12 

SV12501 pin 12 

SV12503 Split pin 12 



 55 

 

Vectrix   

SV12600 Side stand 12 

SV12601 Hexagon step bolt 12 

SV12602 flange nut  12 

SV12602 hexagon bolt 38 

SV12700 Main Spring for side stand 12 

SV12701 Spring inner for side stand 12 

SV12800 Switch for side stand 12 

SV12900 Handlebar 8 

SV12901 Self lock flange nut 8 

SV12901 Self lock  nut 10 

SV12902 Bushing,handlebar 8 

SV12903 Hexagon flange bolt 8 

SV12905 End cap 8 

SV12906 Actuating support tube assembly 8 

SV12907 Handle Bar weight R.H 8 

SV12907 bushing, handlebar tube 8 

SV12908 Hose clamp,Worm drive 8 

SV12909 Torsion spring 8 

SV12910 U Bolt 8 

SV13008 Up Housing,Kill switch 8 

SV13009 Low housing Kill switch 8 

SV13101 Grip L.H 8 

SV13102 Grip R.H 8 

SV13103 Clamp cap,Bandcd 8 

SV13104 Main cam section 8 

SV13105 Rub washier 8 

SV13107 Screw,flat head 8 

SV13200 Handle switch LH 8 

SV13201 Cross screw,black 8 

SV13202 Cross screw,black 8 

SV13400 side mirror assy LH(ABS) 8 

SV13401 Rubber bushing 8 

SV13403 Nut 8 

SV13500 side mirror assy RH(ABS) 8 

SV13700 Relay 46 

SV14000 magnet support, handlebar 8 

SV14500 PCB sensor assembly 8 

SV20100 Speedometer cover(pp) 26 

SV20270 Front top cover(ABS) 28 

SV20271 front wind shield(ABS) 28 

SV20300 Speedometer assy 24 

SV20305 Speedometer 24 

SV20306 Plastic bracket 24 

SV20307 Flange nut 24 

SV20390 
clamp for wires in speedometer 
assy 

24 

SV20391 Self tapping screw 24 

SV21700 Indicator mount cover(ABS) 28 

SV30100 Front brake assy 16 

SV30101 pad, front brake 16 

SV30102 calliper 16 

SV30104 Container 16 

SV30105 Hex socket head cap bolt 16 

SV30105 Hex sccket head cap bolt 18 

SV30106 Level,front brake(RH) 16 

SV30107 Hexagon step bolt 16 

SV30107 Hexagon step bolt 18 

SV30108 self lock nut 16 

SV30108 Self lock nut 18 

SV30109 Brake switch 16 

SV30109 Brake switch  18 

SV30110 Brake tube,front 16 

SV30111 Locking spring front caliper 16 

SV30111 rebound bumper for wire clamp 16 

SV30112 Countersink bolt 16 

SV30112 Copper seal washer 16 

SV30112 Copper seal washer 18 

SV30113 Grooved bolt 16 

SV30113 
hexagon flange bolt with holes on 
shank 

16 

SV30113 flange bolt with wire holes on shank 18 

SV30120 brake bump assy 16 

SV30130 caliper assy 16 

SV30130 Bracket 16 

SV30133 pad, rear brake (outside) 18 

SV30134 pad, rear brake (inside) 18 

SV30141 Seal of reservoir 16 

SV30142 Cap of reservior 16 

SV30143 Sunk screw black 16 

SV30143 Sunk screw black 18 

SV30144 Holder of reservoir 16 

SV30200 Rear brake assy 18 

SV30202 Support pad,rear brake 18 

SV30203 caliper 18 

SV30204 Hex socket head bolt 16 

SV30204 Hex socket head bolt 18 

SV30207 Level,rear brake(LH) 18 

SV30210 Brake tube,rear 18 

SV30230 Caliper assy 18 

SV30230 support for cliper  18 

SV30251 Seal of reservoir 18 

SV30252 Cap of reservoir 18 

SV30254 Holder of reservoir 18 

SV30300 Front aluminum rim 20 

SV30301 Rubber seal,front wheel 20 

SV30302 Bearing,front wheel 20 

SV30303 Front axle 20 

SV30304 Spacer tube LH, front axle 20 



56  

 

  Vectrix 

SV30305 Spacer tube RH, front axle 20 

SV30306 self lock flange lock nut 20 

SV30307 plastic cap 12 

SV30307 Plastic cap 20 

SV30308 cover of front axle (RH) 20 

SV30309 Spacer bearing 20 

SV30400 Front brake disc 16 

SV30500 Tyre,front and rear 20 

SV30500 Tyre 22 

SV30600 Valve,front rim 20 

SV30700 Motor single 22 

SV30703 Ring cover,motor 22 

SV30704 Rear brake disc 18 

SV30708 Special lock nut,shaft 22 

SV30709 Key of motor shaft 22 

SV30710 clamp for wire 30 

SV30800 Motor/Rear wheel assy 22 

SV30802 tube rear tire 22 

SV40100 Rear suspenion 10 

SV40101 Heaxagon flange bolt 10 

SV40102 self lock nut 10 

SV40103 Bushing,rear supension 10 

SV40104 Bushing,rear shock 10 

SV40105 Washer flat 10 

SV40200 Rear mud guard 10 

SV40203 Hex socket head cap ,stainless 10 

SV40204 flange nut,stainless steel 10 

SV40204 Hexagon flange nut,stainless 30 

SV40204 flange nut 44 

SV40205 Container 18 

SV40205 Hex socket head cap ,stainlessl 22 

SV40206 Hex socket head cap bolt 18 

SV40206 Hex socket head cap ,stainless 22 

SV40220 brake bump assy 18 

SV40300 Clamp,rear brake tube(nylon) 10 

SV40301 Hex socket head cap ,stainless  30 

SV40301 Hex socket head cap ,stainless  46 

SV40470 side cover,rear suspension(ABS) 28 

SV40600 Rear shock 10 

SV40601 flange bolt(top) 10 

SV40602 flange bolt (below) 10 

SV40602 Hexagon flange bolt 16 

SV40603 Hexagon flange bolt 16 

SV48319 Bulb 40 

SV50105 bottom of seat box 30 

SV50170 Front cover(ABS) 28 

SV50171 Front brow panel(ABS) 28 

SV50172 Front cover bracket(LH)(ABS) 28 

SV50173 Front cover bracket(RH)(ABS) 28 

SV50200 Head light 40 

SV50400 Front direction light(LH) 38 

SV50406 Model A spring nut 26 

SV50406 Model A Spring nut 28 

SV50406 Model A Spring nut 30 

SV50500 Front direction light(RH) 38 

SV50600 Front store case(pp) 26 

SV50605 Self tapping screw,stainless steel 10 

SV50605 Self tapping screw,stainless steel 26 

SV50605 Self tapping screw,stainless steel 28 

SV50605 Self tapping screw,stainless steel 28 

SV50605 Self tapping screw,stainless steel 30 

SV50606 Self tapping screw,stainless steel 26 

SV50700 Hook(pp) 26 

SV50703 Self tapping screw,stainless steel 26 

SV50703 Self tapping screw,stainless steel 28 

SV50800 Cover,front store case(pp) 26 

SV50804 Model B spring nut 26 

SV50804 Model B Spring nut 28 

SV50804 Model,B spring nut 40 

SV50900 Center cover(pp) 26 

SV51070 Under board(ABS) 28 

SV51100 Foot rest,left(PP) 26 

SV51102 Washer flat,stainless steel 28 

SV51200 Foot rest,right(PP) 26 

SV51370 Left side shield(ABS) 28 

SV51470 Ringt side shield(ABS) 28 

SV51570 Rear center shield(ABS) 28 

SV51571 Tail light cover(ABS) 28 

SV51600 Rear tooling box(pp) 30 

SV51700 Waterproof piece(pp) 30 

SV51800 Tail light 38 

SV51900 Seat 30 

SV51901 Rubber buffer 30 

SV52000 Seat box 30 

SV52001 Side rubber seal for seat box 30 

SV52003 Front rubber seal for seat box 30 

SV52003 front rubber seal for ICM 42 

SV52005 foam for ICM 46 

SV52006 foam for ICM 46 

SV52100 Inner cover,seat box(pp) 30 

SV52101 Security torx self tapping screw 30 

SV52102 sponge strip seal 30 

SV52103 cutting furrule for inner seat box 30 

SV52200 Tower rubber seal for connection wire 30 

SV53433 Self tapping screw 40 

SV60100 ICM   46 



 57 

 

Vectrix   

SV60106 ICM Enclosure cover 46 

SV60109 ICM Enclosure 46 

SV60200 Controllor assy 32 

SV60202 Washer flat,stainless steel 18 

SV60202 Washer flat stainless steel 26 

SV60202 Washer flat 32 

SV60203 Washer spring 32 

SV60204 Hexagon bolt 32 

SV60205 Hex socket head cap 46 

SV60206 washer spring 46 

SV60301 Hexagon bolt 34 

SV60311 Washer flat 34 

SV60313 Plastic cover for  terminal(red) 34 

SV60314 Plastic cover for  terminal(black) 34 

SV60331 Fuse 80A 32 

SV60400 Battery 60Ah 34 

SV60402 Velcro for battery,60AH 36 

SV60403 Velcro for battery,60AH 36 

SV60404 Velcro for battery case 36 

SV60405 Velcro for battery case 36 

SV60406 Velcro for battery case 36 

SV60407 Velcro for battery case 36 

SV60408 Plastic mat bottom,60A 36 

SV60409 Plastic mat frontal 36 

SV60410 Plastic mat retral 36 

SV60411 Plastic matlateral 36 

SV60500 Plastic lace cover battery box 36 

SV60700 Charger with EU connector 50 

SV60701 Charger with US connector 50 

SV60702 Charger with UK connector 50 

SV60703 Charger with EU connector 50 

SV60704 Charger with CHA connector 50 

SV60810 Clamp ampere meter 48 

SV60820 Digital multi meter  48 

SV70101 Cable, r 42 

SV70102 connection wire,  42 

SV70103 cable 42 

SV70104 Cable 42 

SV70105 connection wire, l 42 

SV70106 connection wire,  42 

SV70109 battery wires for 120S 34 

SV70109 battery connection wire 120S 42 

SV70110 Cable,stoplight switch 42 

SV70111 cable in charge 42 

SV70112 ICM and controlle 42 

SV70116 relay and controll 42 

SV70121 wires between baunits 1 34 

SV70122 wires between bary units 2 34 

SV70123 wires between battery units 3 34 

SV80200 side reflex reflector (red) 44 

SV90100 TOOls assy 52 

SV90101 spanner10*12 52 

SV90102 spanner14*17 52 

SV90103 Screw driver double use 52 

SV90104 TOOls bag 52 

SV90106 Security torx screw driver 48 

SV90308 Hexagon flange nut 14 

SV90400 
special spanner socket for motor nut 
fixation 

48 

SV90410 CAN/USB Adapter 48 

SV90706 rating plates on side shields(ABS) 28 

SV90804 Clamp for waterproof shield 26 



58  

 

 

vectrix.com 

Vectrix  


